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How to order spare parts:
Parts and supplies may be ordered by phone, by fax or by email.
A. Identify the machine model
B. Identify the machine serial number
C. Provide the part number and quantity
Provide your detail logistic information
Provide your name, company name, shipping address, phone number and purchase
order number.

12605 Commerce Station Dr • Suite 700
Huntersville, NC 28078
704.827.9368

For machines with serial including and before SHJC62056

For machines with serial including and after SHJC6211
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M10 screw
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Skirt rim

Pad Driver, 1"
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Washer m4
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M10 screw
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W11160

W11161
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Anti-skid Nut M8

Spring D15D2-24

Screw M8×60

Star Knob-1

Screw M8×15

Washer D6D12

Wheel bracket, squeegee 

Screw M8×55

Bracket ,squeegee wheel

Screw M8×55

Washer D8D16

Bumper wheel -1

Sleeve D12D9-13

Squeegee Frame

Screw M8×30

Nut M8

Front blade

Upper fixing piece, blade

Lower fixing piece, blade

Screw M8×60

Rear blade

Rear Blade fixing piece, right

Screw M5×50

Nut M5
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Joint

Brake

Shaft

M8 nut

Lever

M8 washer

M8 screw

Shaft 
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M6 screw

Shaft 

Cover for brake

Brake calliper

Rear Wheel

Spring
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Main Frame

Bearing

M10 washer

M10 screw
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M10 screw
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Squeege Assembly

Clip

Suction pipe for dirt

Suction mouth

clip

Outlet pipe for sewage water

M6 screw

M6 washer

Clip
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W12508

W12592

W12593
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For Reference
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For Reference
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For Reference
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W12595

W12596

W12597

W12598

W12227

Fresh Water Tank

elbow joint

copper joint

Water filter

Water Pump

clip

water hose

copper joint

fixing plate

water valve

elbow joint

Outlet pipe for fresh water

elbow joint

copper joint

water pipe

machine frame

M6 screw

M6 washer

M6 washer

M6 screw

M6 screw

Connector

M6 washer

M8 screw

Connector

bushing

rod for water outlet

M8 screw

Water Level Handle
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For Reference

W12607

W12308

W12609

W12610

Hinge

Screw

M6 screw

M6 washer

Suction motor

Large Ring Washer

Vac Filter

Filter rack

M5 screw

M5 washer

M5 screw

Choke plate

M6 screw

Vac Base

Noise-abating pipe

Clip

Noise-abating pad
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W12566

W12567
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W10878

W12456

For Reference

For Reference

W12459

W12460

W12461

W12462

Shaft Pin

Frame

Bracket

Computer Board

Lifting Boom

Battery - 6V 

Battery Box

M10 Screw

M10 Washer

Tire

Propelling Motor

Main Frame

Shaft Pin
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W10820
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Battery

Plug

Electrical Box

Panel
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Driving Motor

Suction Motor

Level Gauge
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Accelerator Pedal

M6 washer

Rotating shaft

Bushing

Cooper joint

Rack

Swing bar

M6 nut

M6 washer

M6 rod

Swing bar

Accelerator

M8 nut

M8 washer

M8 sunk
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W12488

W12489
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Drive Wheel, 36V

locating rack

M10 washer

M10 screw

M6 screw

M6 washer

Oil seal gasket

Oil seal

bearing

 bearing

Circlip

Pin

M6 screw

M6 washer

Pin

Positioning piece

M6 washer

M6 screw
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WIRING DIAGRAM
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D D

C C

B B

A A

M

+

- +

-
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+

M M

BK

RD

RD

RD

M

BK

RD

Vac 
Motor

Brush 
Motor

Traction 
Motor

Battery/Hour
Meter

Charging Port

FUSE
150A

Emergency Button

M

Brush Lift Motor
Vac Lift Motor

Buzzer

M

B
+ B
-

A2

M-

1RD 2

4
3BK

15

13GY

12

OR

BN

11

8
9

YL

PR

RD

BK
WH

7

+

-
12V 12V 12V

150A150A

36V to 24V 
unit

Speaker Button Speaker

RD

key switch

Clean Water Light

Hazard Light

Sewage Water Light

Tank Empty liquid level switch

Tank Full liquid level switch

RD

RD

RD

YL+GN

Hazard Light Switch

10A Thermal  
Circuit Breaker

Brush Switch  
(Front Panel) Vac 

Switch(Front 
Panel)

Vac Lift 
Switch(Front 
Panel)

Brush Lift 
Switch  (Front 
Panel)

10A Thermal  
Circuit Breaker

RD
BK

WH WH

BL

BL

Brush Relay (Coil)

Brush Relay (Switch) Vac Relay (Switch)

Vac Relay (Coil)

GY GY

GN

RDRD

High/Low Speed Switch

Forward

Backward

RD

RD

RD

GN

Foot Pedal/Throttle

YL

BK

RD
RD RD

BK
BK

BK

BK

BK

Water
Pump

FUSE FUSE

Main Relay

Solenoid
Water Valve

Brake

BK+WH

Color Codes:
BK = Black                 WT = White
RD = Red                    BN = Brown
YL = Yellow                GY = Gray
GN = Green                 BL = Blue
PR = Purple                 PK = Pink
OG = Orange               CY = Cyan

Note:  Colors may Vary
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BK
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BK BK
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RD

RD RD
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RD

RD
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Controller
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W12498

Chain

M10 washer

M10 screw

Gear

Bearing

Bracket

Bearing

Circlip

Cardon Joint

Universal rod

M8 nut

M8 washer

M8 washer

Base plate
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